- a . v
1My \\“!Mu_‘&‘\_. 5, L G
Cia™ 4 ¥

R
g

' NEW MODEL POWER WRECKER .

.

CENTURY
Cl | £ ? / (515-304-3166)

316 W, Miwaukos




SECTION 6
Repair Parts List HOLMES 600 WRECKER rcono)

Serial No. C70BJ-3057 and Subsequent

0
0 @
@
®® [®

o a2 s
@

51 ‘U 0 5
D . D

3

)
55 C”
5
54
T SAorUs
T 8c ME S4F
or
s N\ \
3
82 95

Continued

Rev. 9-74 —82 —




SECTION 6
Repair Parts List HOLMES 600 WRECKER (contp)

128

51

W © : 10
0 % ‘
. T L 50
12 = ;
3
:::‘ - @ ; ||
| [/; )
] —~d(f D
8 : :
®—3 | I .. ®
®— | | E 5 = 51
® " o : \—(::;)
- !TB;: \\—"'—1 © oo 0;‘\3 o o“o -] e 15
® @ ’/“ \ N 5 Q
@ > \
@ n ©
& ® mlI \\ @1~
118 !
0

15
[
10 4
9

Ll

i

c

®
L2

Continued

_ Important—Always Give Serial Number of Wrecker

— 33 — Printed in U.S.A.



SECTION 6
Repair Parts List HOLMES 600 WRECKER

Serial No. C70BJ-3057 and Subsequent

Rev. 9-74

FIG. i FIG. i
INDEX| PART DESCRIPTION U:;:s USE liNpEX| PART DESCRIPTION U:e:s USE
NO. | NO. |1 2324 Assy|CODEf NO. NO. |1 234 BARREL + »-+ Rk iyl | Assy]CODE
BJ-C Wrecker Assy Comp 42 151928 PalloBriD c v iias e s Saie e &% e 2
1 |BJ-251 |. Service Cable Assembly ........ 2 43 | BJ-196 Outboard Leg Plunger Spring BK a4a | 2
2 |BJ-281 Wire Rope Thimble . ......... 1 44 | BJ-197 Outboard Leg Plunger . . . . | BK 242 | 2
3 |3740 Cable Hook . ............... 1 45 18J-179 Outboard Leg {Inner}) . ......... 2
4 |BJ-270 Boom Cable Assy {110 inch Tube) . .| 2 46 | BJ-203 Outboard Shoe Pivot Pin . . ... ... 2
FF-280 Boom Cable Assembly (92 inch Tube)| 2 47 | BJ-198 Outboard Leg Shoe .......... 2
5 13378 Lock Ring . ............... 1 48 | BK-340 Chain Shackle % inch (Qutboard chain)| 2
6 |BJ-218 Swivel Yoke Sheave Shaft . . .. .. 2 49 [3832A Outboard Leg Chain i’l | 2
7 |BJ-2128. Sefvice Cable Sheave . ......... 2 50 |BJ-188 Outboard Leg (Outer) . .. ... .... 2
8 |BJ-213 Mast Cable Guide ... ......... 2 51 |BJ-204 Outboard Leg Swivel Yoke .. .... 2
9 |BJ-211-C Mast Swivel Yoke ............ 2 521BJ-121 Stiff Leg Anchor Pin .. ........ 2
10 |[FF-192 Boom Support Sheave Shaft . ... .. 2 53]BJ-122 Stiff Leg Boister Pin . .. ....... 2
NS 4737 Retaining Ring . ........... 2 541BJ-135 Bolster Saddle . ............. 2
11 |FF-114 Boom Support Sheave (Small) 2 55|BJ-293 Stiff Leg Bolster . .. ......... 1
12 |BJ-145 Boom Support Sheave Shaft . .. ... 2 56 | BJ-299 Stiff Leg . ................. 2
NS [3378 Lock Ring .. ............ 2 57|5189 Brake Spring .. ............ 2
13 |FF39 Boom Support Sheave . ., ....... 2 58 | FF-988B Brake Spring Pin . ... ........ 2
14 |BJ-345 Boom Support Anchor Pin . ..... 2 59|8J-116 Cable Brake Eccentric (Right) 1
15 |BJ-142 Boom Support Plate (W/tugs) ]2 60|BJ-117 Cable Brake Eccentric (Left) . ... .. 1
“*16 |BJ-143 Boom Support Plate (without/lugs) . .| 2 61 |FF-58 Brake Shoe Retainer Pin ... ..... 2
17 |BT-14 Shaft Assy ............... oo 2 B 62|BJ-120 Cable Brake Arm Assy ........ 2
BJ-172 Shaft AssY ... ..., % 2 A 63|FF-188 Service Drum Brake Shoe . ... .. 2
18 |FF-114-B Boom Support Block Sheave . . .. ( S| 4 6411-152 Clutch Shifter Spring .. ........ 2
19 |BJ-171 Support Block Anchor Pin \G)\\\e 2 65| FF-353 Lock Ring (%-inch) .. ........ 4
20 |BT-12 Boom Support Block Assy .. ...}, 2 B 66 | BJ-94 Coupling Shifter Handle. . . .. .. .. 2
BJ-167 Boom Support Block Assy ...... 2 A 67|8J98 Coupling Shifter Yoke .. ...... 2
NS |3378 Lock Ring . ............... 2 68]8J-101 Coupling Shifter Bracket . ... .... 2
21 |BJ-148 Boom Yoke Sheave Shaft ... ... 2 69 | RR-807 Rod Yoke Pin Bushing ........ 12
22 [BJ212-B Service Cable Sheave ... ....... 2 70|FF-117 Rod End Yoke Pin . ......... 6
23 |BJ-148 Boom Sheave Cable Guide . ... .. 2 71|BJ-29 Clutch Shifter Link Rod ........ 2
24 |BJ-147 Boom Sheave Yoke .......... 2 72122-231 Rod End Yoke, Straight ........ 6
25 |CT-1 Snatch Block Assy . ... ........ 2 73]|BJ-38 Transmission Clamp Plate ., . . .. ... 2
26 |CT-15 Pin Sheave . . .............. 2 74| B-2696 Retaining Ring (3%-inches) ... ... 2
NS |4709 Grease Fitting ............ 2 75|FF-68 Boom Heel Swivel Lock Screw 4
27 |CT-14 Nut, Sheave Pin . ... ........ 4 76 | BJ-141 Boom Heel Swivel . ........... 2
28 |CT-11 Sheave Assy . ... ............ 2 77 |BJ-138 Swivel Column .. ............ 2
NS |CT-12 Sheave . ............... 2 78]8J-278 Bushing Retaining Washer . . . ... 2
NS |CT-13 Bearing (Bronze Bushing) . ... .. 2 79|RR-809 |. Bellcrank Bushing ............ 4
29 |CT-17 Nut, Hand ... ............. 2 80| BJ-31 Clutch Control Bellcrank (Left) .. .. 1
NS |CT-16 Ring . ... it e e 2 81]BJ-32 Clutch Control Bellcrank {Right) 1
30 |CT-18 Bolt, Latch . .. ............. 2 82|FF-52 Service Drum Bearing Clamp . . .. .. 8
31 |cT-6 Plate Assy Stationary Side ...... 2 83|FF-189 Service Drum Crank Assembly 2
CT-8 Plate Assembly Moveable Side .1 2 84 BJ-175 Drum Shaft Bearing .......... 4
32 |CT-3 Hook and Yoke Assembly ......| 2 8511033 Woodruff ey . ... .......... 5
33 |BJ-158 Boom Lock {Right) . ......... 1 86 | FF-65 Service Drum Shaft . ... ...... 2
34 |BJ-160 Boom Lock Assembly (Left) . ..... 1 87| FE-327 Rear Cable Guard . ........... 2
NS |8J-159 Boom Lock fLeft) ... ....... 1 8814535 Service Drum Ring Gear . ....... 2
NS |BJ-161 Boom Lock Latch .......... 1 89|BJ-269 Service Drum (Without Gear) 2
NS [BJ-162 Boom Lock Latch Pin . ..... 1 905076-S Universal Joint Skip . , . . . X 3 -E 1 c
I':Jlg B::'1G3 Boom Lock Latch Spring . . .. .. 1 91|5076-8 Universat Joint ... ... ........ 11 ¢
BJ-165 Boom Lock Plunger Spring 1 .
NS |BJ-350 Boom Lock Plunger (Used as re- g§ E)%Q_?” \éVoodlr'uffs:e,fy ((.:./‘;; xl 7/8)h """ ! c
placement part on all model 600 | roPe grishart,i,ube lengt
models) ... ............. 1 27inches) ....... R B M RS 1 c
NS |BJ-352 Plunger Pull Grip Assembly {Used as DD-118 |. Propeller Shaft (Tube length
replacement part on all model 600 3linches) ................ 1 (o
wreckers) .. ...... SRS X Ee s - 1 DD-119 Propeller Shaft (Tube length
NS |5192-C Pull Grip . . ............ 1 34inchest .. ............... 1 c
NS |AA-85 Pull Pin ...l 3 DD-120 Propeller Shaft {Tube length
NS o035 Cable Assonly | || L1130 1 S fa e’ 1§:.8
25 |8) 254 Boom (Tube Length 110 inches) 5 DD-121 Pro‘pelter Shaft (Tube length
BJ-151 Boom Tube Length 92 inches) 2 4Binches) .. .ol 1 c
35A |BJ-157 Boom Heel Pin .............. 2 DD-122 Propeller Shaft (Tube length
36 [BJ-81 Outboard Leg Retainer Pin . ... .. 2 5Ginches) ...... Soacooal . 1 c
37 |BJ-80 Outboard Leg Retainer Rivet 2 bD-123 Propeller Shaft (Tube length
38 |BJ-75 Outboard Leg Retainer Assy . ... .. 2 6% inches) .- L LALE A i 8| c
39 [RR-517 Sash Chain . ............... 2 DD-124 Propeller Shaft (Tubr length . . >
40 |BJ-209 Outboard Leg Pivot Pin . ....... 2 67 inches) .. .. .. 000 b g
41 |AA-85 Roll Pin . ... .............. 2 X
Continued
—_ 34 —




SECTION 6
Repair Parts List HOLMES 600 WRECKER rconTD)

Serial No. C70BJ-3057 and Subsequent

FIG, Units | FIG. Units!
INDEX| PART DESCRIPTION per |YSE _MinDEX| PART DESCRIPTION per |USE
vy ol P reey|CODER NG| NO. f1 2 3 4 Assy|CODE
93 |DD-125] . Propeller Shaft (Tube length 105 | BJ40s |. “_' Jack Shaft E;yt,iy)!‘_-*-}aﬁ e D
73inches) .. ... e 1 C 106 | 3378 .. Lock Ring ... iieunennn 1
94 | 3370 L Set SCrew .. i e e e e e 42 | cpD 107 | DD-61 . Jack Shaft Hanger . ... ........ 1
S —_— — 108 | zz412 |. Jack Bearing Clamp Plate . . . . .. .. 1
BV-20 . Propeller Shaft Assy, Short 109 | BJ-176 . Jack Shaft Hanger Brace . ....... 2
(Complete) . .. v v ie . 1 D 110 | DD-66 , Bearing Adjusting Stud .. . ... .. 1
BV-21 . Propeller Shaft Assy, Long 111 | BJ-333 . Hanger Mounting Angle, Left PP B |
(Complete) . . v veeeen e 1 D 112 { BJ-334 . Hanger Mounting Angle, Right . ...] 1
aaa | Bv-22 _ Udoint & Tube Assy (BV-20) . 1 o) 113 | BN-38 . Wrecker Mounting Bracket .. .. .. 2
048 | BV-32 UdJoint & Tube A (BV-21) 1 D 114 | BJ-113 . Boom Drum Shatt . . .. ........ 2
) “ o GINHCNILDS Essyll S, & * 115 | BJ-114 | . Pawl Trip Lever (Left) . ....... 1
94C |BvV-28 | . . . Tube & Yoke Assy (Welded) 116 | BJ-115 | . Pawl Trip Lever (Right) . ....... 1
(BV-22) ... i 1 D 117| FF-167 |. Boom Drum f(Left)............ 1
94D | BV-31 . . . Tube & Yoke Assy (Welded) 118 | FF-86 . Boom Drum (Right) . ......... 1
(BV-32) .......c.... 1 D NS | 1033 . . Woodruff Key . ........... 5
94E |BV-25 |. . . Journal Assy ........ 110D NS | FF-308 |. . SetScrew .............. 1
94F [Bv69 1. . . Yoke End .......... 1| o | 119|B106 |. Pawl Trip Assembly . ... -
94G |Bv60 |. . U-oint, Siip W/Splined Stub 1o 13‘1) 25'19(;8 g ';’:;:“T'r:’i;“’;‘mpa""' Spring ... ... g
94H | BV-23 . . . UsJoint Assy,Slip . ..... 1 D 122 | B4-112 " Pawl Push Bar ASSY ... ... 2
94J |BV24 |. . . . YokeEnd ........ L 123 | 81105 |. Pawl Push Bar Pin .. .......... 2
94Kk |Bv25 | . . . . JournalAssy ........ 1 D 124 | FF-53 . Boom Drum Pawl . .. ... .....n 2
a4L | BV-26 . . . . VYoke Assy, Slip. ..... 1 D 126 | EE-165 | . Alemite Fitting .. .. .. .. oo 2
94M | BV-29 . . . Stub, Splined ........ 1 D 126 | AR<45 @22 Transmission Hold Down Bolt .. ..| 1
95 3568 . Rolier Chain . v v v i v i e 1 127 | B . Transmission Assy . . ... ... .. - 1
95A | 4684 . Alemite Fitting . . . v v v a v e v 1 C 128 | BJ40 . Wrecker Frame Assy . ... ...... 1
96 |5018-B | . Jack Bearing Sprocket {18 teeth) 1 NS | 1034-D |. Cable Clamp U-Boft ... e s 2
77112 | . Jack Bearing Sprocket (14 teeth) . 1 Ns | 3673-B | . Cable (?Iamp UBolt .......... ] 2
97 |zz411 | . Jack Bearing(U Bolt) . ........ 1 NS | CC-66 |- Operating Crank (Used on all model
g8 |gJ-335 " Hanger Clamp Plate .. ....... 1 600 wreckers) . ... ... e 1
99 ZZ-404 | . Jack Bearing Saddle Assembly ... 1
100 |BJ-336 |. Bearing Adjusting Stud . ... ... 1
101 |BJ-329 | . Jack Shaft Hanger .. ......... 1
102 |zz402 || Jack Bearing Assy . ... ... 1] ¢ NS means not shown
BJ-406 . Jack Bearing AssY'. . .. <.« xes 1 D
103 |DD-63 .. Jack Shaft Bearing Housing . .. 1
104 |DD-102 | . . Jack Shaft Ball Bearing .. ... 2 C
DD-102A . .u Jack Shaft Ball Bearing .. ... 2 D
105 |zz403 | 1Bt Jack Shaft ......iinns 11 ¢
B3 ws| "
This parts list applies to atl Holmes 600 wreckers, serial numbers C70BJ-3057 and Subsequent.
Significant changes after C70BJ-3057 are denoted by the USE CODE and notes contained herein.
USE
CODE SERIAL NO.
A Prior to J72BJ-4264
B J72BJ-4264 and Subsequent
C Prior to E73B4-4627
D E73BJ4627 and Subsequent
"CONTACT YOUR HOLMES DISTRIBUTOR FOR LATEST PART PRICES.
20 g
Important— Always Give Serial Number of Wrecker

— 35 — Printed in U.S.A.




ASSEMBLY OF BOOM LOCK PLUNGER

ERNEST NOLKES
E ¢0. Holmes 600 and 750 Wreckers
.H vy

NOTICE

Take the following precautions when assembling grip as-
sembly BJ-352 to boom lock plunger BK-357 or BJ-350.

1. Thoroughly clean threads of plunger BK-357 and nut
BJ-351 with solvent.

[4

2. Apply “"Locktite” self-hardening resin to the threads.

3. Install nut BJ-351 and thoroughly tighten.

Failure to take these precautions could result in loss of
parts.

BT-350 (600 WRECKER)
B-357 (750 WRECKER) A
oo Loc Kk '
L uNEER

THREADS

GI-TFTEL
G/ AI5Y




SECTION 6
Repuir Parts List -

CONTROLS
Serial No, P628J101 Thru HESBI2319

PART NO. NAME OF PART NO. REQ'D. PART NO. NAME OF PART No.'fm'n.
AT19.......Alemite Fitting (1/8" Fipe) RR-808...Bellerank Bushing weesewmmmmss —
AA-86..... CI;ntmlde:lemKnob ......................................... RR-809...Control Handle B\rxuhlns ‘‘‘‘‘‘ J 'y
FF-117...Rod En Yoke PIN coerrnnneremsrerssmien . .
Rli-’fd.-i.,..Control Handle BEATINE v comemmmnrersemrremsmssassissns RR-MO'"CM'HOI Bracket s “l""' 2
R.746...Control Handle Assembly ..o 4 ZZ-@l....AdJusmblc Rod 3','-01“’ ) : e e
%@—747....0@&01 Handle Spﬂhg’ __________________________________________ i 83.223....Bellcrank Asgembly (Left) crwemn e &
R-T60... Contrel Handle Retaining RINE i 4 BJ-224....Bellerank Assembly [01379.13 JERESIRTp—— 1
R-784... Control Plvot Shaft SPACEY .. 2 BJ-228....Bellcrank Shaft Asserably ceermraie 2
BR-T85...Control PIVot SBALL cooovimiinisimsiniisisssissssmsieines 2 BJ-248....Long Crass Red ; 2
R-801...Control Handle Tube ASBEMDIY wuwmmmmssimsmees 4 BJ-249...Short Cross Rod .. , i 2
R-502...Control Handia A33emblY Lo 4 BJ.262....Control Rod Asaexably (SMM) """"“"lf"‘".“"' a2
R-S05...Control Housing ABSEMULY wommmmmmssmmmisris 2 RY.273....Control Red Assembly - {102 C.A.Truek) —— 2
_807...Rod Yoko Pin BUShing wwssssimsrsssssssesssisosven 24 ‘ :
NOTE: LUBRICATE NYLON BUSHINGS
WHEN CONTROLS ARE ASSEMBLED. nn-uo—«\u‘
THIS SHOULD BE ADEQUATE FOR -
THE LIFE OF THE BUSHINGS. ALL YOKES ) - ao g
ARE zz-le-—--""‘r . ? [

1—"(_ WRECKER

' BJ-249—
__-__—'_-—-‘_'-'___-—_"._ '
ALL YOKE PINS
ARE FF-IIT=

BJ-224
(RIGHT)

D

e

BJ-252 ROD ASS'Y, (STANDARD)

D
(.
s - _._*_L .
Bo-273 ROO ASS'Y, (102 C.A.YRUCK) o py-223— ! &

, (LEFTJ_-ﬁ\:ET._f’,..__.__q:ré]}' F =

o
<
~n
Y
Y3
10
-

: A
RR-807 BUSHING-IN TRANS.
. CONTROL ARM —BJ-248
RR-730 RING RR-TAS [
i SRR=T4 4 l\ :
BEARING RR-T0 RR-002—
RR-807 BUSHINGAH '
GOES MERE / _
7 FeLAIN r .
WASHER . FRRA=T85
) RR?Q'J Eeusnmé ' RAR-809—]
GOES HERE R RO~
RR-806 ——c—y "RR-601 BUSHING
BUSHING RR-TAT SPRING
. G
ﬂﬂ.BHOTG & ; RR-B05= “AA-36
- 5 ] al A=
BUSHIN ea sl T aT19 P
: ) 410 !
) AELLCRANR SECTION CONTROL HANDLE ASS'Y. ’ 00wy oyt S

e~ ”~re



SECTION 6
Repair Parts List CONTROLS

Serial No. H68BJ-2320 and Subsequent KTT Di-y

PART TOTAL PART TOTAL
NUMBER NAME OF PART QUANTITY NUMBER NAME OF PART QUANTITY
1028 Woodruff Key ..cccoccreeeeiiecreneeresesccerranennee 2 BJ-325 Control Handle .....occeeevevreceveccriiennenienn 4
3370 Set SCrew  unviswssvaarsisimsaesasmaiss 2 BJ-326 Set Collar inamasssnsssipsnensssnrssssssrasivendons 2
FF-117 Rod End Yoke Pin ....ccceevecccrireececrincnes 4 BJ-327-B Control Shaft Bearing ....cccccccvevcnviecivennenn 6
RR-807 Rod Yoke Pin Bushing ..........cccoeeevuuuuenenee 8 BJ-399 Control Knob Decal, Right....ccccceeevvvnnneenen 2
Z22-231 Adjustabel Rod Yoke .....cccoccvieniiriennnns 2 BJ-400 Control Knob Decal, Left ......ccovniviireresannn
BJ-309 Control Rod Assembly, Long (92 Boom BJ-401 Control Handle Knob  ....c.cccvvivevcciciciiennen 4

TUDE) ettt e e 1

BJ-310 Control Rod Assembly, Short (92" Boom BJ-401
TUDE) et ceae s e 1 }

BJ-312 Control Rod Assembly, Long (110" '
BoOM TUBE)  ..ococvcviicereieiiseiressrnesnesrenes | 4 /):

BJ-313 Control Rod Assembly, Short (110" a8 BJ401 4

)
Boom Tube) .eeevririieiiremeeinenecseeseenenen: 1
BJ-319 Cross Control Shaft .......cccecreririresrinenenies 2
BJ-320 Bellcrank Assembly ......ccccvirierinneniniinnnns 2
I
FF-117 )
RR-807 BJ-309 ROD ASSY, LONG (92" BOOM TUBE) |
| BJ-312 ROD ASSY, LONG (I10"BOOM TUBE) |
i ZZ-231 L
T-‘ KER
1 3 QWREc E B i : L
_ BJ-326
? e
i ‘é 5]-1:'
! BJ-310 ROD ASSY, SHORT (92" BOOM TUBE)
BJ-313 ROD ASSY, SHORT (110" BOOM TUBE)
¢ WRECKER
TOP VIEW
5

Rev. 10-72 SIDE VIEW — 36—

REAR VIEW



SECTION 6

Repair Parts List 600 WRECKER TRANSMISSION

Serial No. H72BJ-4142 and Subsequent

PART TOTAL
NUMBER NAME OF PART QUANTITY
1028 Woodruff Key ....oeuvevrvevrieeeiiiecreeeeene 4
1033 Woodruff Key .......ecovveeiieeeiiiieece i 17
3370 Set Screw (Drilled) w1
3388 Filler Plug ..... T T |
3539-B Worm Shaft Ball Bearlng R
3547 Drive Shaft Bearing ......cccoocvvvrveiveiiniinns. 2
3646-B Positive ClUtch.......cccvvveveeeriereeireee e 2
3712 Brake Drum Retaining Washer.................. 2
4709 Alemite Fitting .....c.ccoeveiveneesesieeniesiesnenns 2
4720 Alemite Fitting ........ccccoveinisnenineiesenssasens 2
5018-B Sprocket (18 Teeth) ......ccceecvieveceiiiieeeiees 1
5203 Oil Seal . e etans 1
FF-2-C Transmnssnon End Plate ............................ 1
FF-7 Worm Wheel Ring Gear ......ccccovvvevesvenrinns 2
FF-8-B Worm (See note 37-1) .. s 2
FF-9 Transmission Drive Gear e 2
FF-10-B Worm Drive Gear Assembly (Small) ......... 2
FF-11-B Worm Drive Gear Assembly (Large) ......... 2
FF-12 Worm Wheel Bearing Spacer e |
FF-17 FF-3%Y Clutch Collar Assembly c.oooveereeeeevevenin, 2
FF-19 Clutch Pinion .....cccvccicnicciineesieiesesnsennens 2
FF-20 Pinion Clutch . o, A Se— 12
FF-30 Worm Wheel Shaft Bushmg .. 4
FF-31 Transmission Worm Shaft Bushing ......... 2
FF-117 Rod End Yoke Pin  ....cccovveremvevirinieinnnnens 2
FF-158 Worm Wheel Shaft Bearing...........cccoeeun.oc. 2
FF-159 Clutch Gear Needle Bearing  ......cccocveueee. 4
FF-163 Worm Wheel and Hub Assembly .............. 2
FF-164 Worm Wheel HUD .....occviirieeee e 2
FF-175-B Clutch Shifter FOrk ..vivivicveriieeisninsnnnss 2
FF-226 Worm Wheel Spacer .........oceeeevevvnnennns 2
FF-248 Transmission End Plate Gasket .............. 1
FF-249 Thrust Bearing Housing Gasket .............. 2
Note 37-1 Replaces FF-8 worm on wrecker serial no.
prior to serial no. H72BJ-4142,

Note 37-2 Used with worm FF-8-B on all 600 wrecker
models.

Note 37-3 Replaces FF-22 worm drive gear spacers on

Ray, 10-72

wrecker serial no. prior to H72BJ-4142.

PART
NUMBER

FF-250
FF-304
FF-316
11-347-D
ZZ-231
BI-59
BJ-2
BJ-3
BJ-4
BJ-5
BJ-6
BJ-7
BJ-8
BJ-9
BJ-10
BJ-11
BJ-12
BJ-13
BJ-14
BJ-15
BJ-16
BJ-20
BJ-21
BJ-22
BJ-23
BJ-24
BJ-25
BJ-27
BJ-28
BJ-36
BJ-102
BJ-356
BJ-356

TOTAL

NAME OF PART QUANTITY

Transmission Side Plate Gasket ........u... 2
Shifter Yoke Cap SCrew.......cceeeecvicuviviinnns 2
Worm Wheel Cap SCrew......coveveerecrecrenenens. 12
Transmission Sprocket (28 Teeth) .......... 1

Adjustable Rod Yoke .......cccoovevveveriinnnns. 2
Copper Washer........cccocvvvvvvereciicceiecreeenn, 7
Transmission Side Plate .........ooveccceeerrneenne. 2
Worm Shaft.....ccccceeceee e 2
Transmission Drive Shaft ......ccccccciiciiennnnn 1
Worm Brake Housing.......cccceccuieciciicinenennn.
Brake Drum.....ccccoveeeivciienieeecee e 2
Brake Housing Cover.......ccocervevericerecnnennes 1
Worm Brake Lining ......ccccccceciviiiineiiiiinnnn. 6
Worm Brake Band........cccceeveeremrnscenrsnncnnns 2
Worm Brake Band Assembly .................... 2°
Brake Hook Seal Washer ..........ccceeemuneeeen. 2
Worm Brake Spring ...ccceceveeveessesssesserenns 2
Brake Adjusting HOOK ....ovveerecere s 2
Worm Wheel Shaft  ......ccccvee. senesaie 2
Clutch Shifter Shaft Assembly (left) ......... 1
Clutch Shifter Shaft Assembly (Right) ...... 1
Clutch Neutralizer Bracket {(Right) ........... 1
Clutch Neutralizer Bracket (Left) .............. 1
Clutch Neutralizer Spring .....ccoocveviccviinnn. 4
Clutch Neutralizer Spring Rod .....cccvvvveenns 2
Clutch Neutralizer Spring Rod Sleeve ..... 2
Neutralizer Spring Rod Pivot Block .......... 2
Pivot Screw Sleeve o d
Roll Pin . R S s e &
Brake Housmg Stud w.D
Transmission Case seesssnpsoRsasviseEss: |
Worm Drive Gear Spacer (See note 37 2) ...... 4
Worm Drive Gear Spacer (See note 37-3) ...... 2

CONTACT YOUR HOLMES DISTRIBUTOR FOR LATEST PART PRICES.
Important—Always Give Serial Number of Wrecker

—_37 —

Printed in U.S.A.



13XSVO 8v2-44

¢€0¢s

(H1331 82} a-2v¢-11
(H1331 81) 8-810G

0L£8-%

M3HOS dv0 | x 8/¢g

P9E-a2
Z1-33
g-9v9¢
13MSY9
. 062-44 g
02t <IN 8-6L1-44 65-19
02-44 == bHE g ecee
2 2-rg (£-£E 210U 233G}
; - u;ﬂﬁﬂ%ﬁ% 96g-rd
;%/ﬂ»«,//V////Ax TR 5-2-
431109 N S ie
A3N €¢0I
8NH $91-44
M3YOS dvD t/€ X 8/¢ 9i¢-44
3IA33TS L2-rg l-44
922-44 'ASSY €9I-44
430VdS 2i-34
MIHIS dvO ONINIT 8-rg] .
v/s xmm_w\m T m-ﬁWT.mmq oi-rg

9-04-44 a-11-44
8-8 1V SHY39 40 MIIA V-V 1V SYV39 30 MJIA

974
LN30S340

(1-LE @10u 833)
1{Y] oN1d 3did 2/ g8-8-44
Y IbGe A3X ggol
6GI-34 le-44
(2-LE c-rg
ose-ra 13%SV9

6v2-44
o \\\\\\....\\\\\ L Q\.@W\W 7 Z.o/r////?//d,;////ﬁ.
st NI 7
: ‘\\.&\h. s S.\\.%h&. l-rg
R A3
820l
74°) 9¢c-rg
. G-rg
Y =
%\%{& HIHSYM 91/6
%
2i-rg
¢i-rg
LON WVYP 91/G
(LHO1Y) 91-rg = M3IH0S dvo M3¥9S dv9
(1437) m_-_,m; \ | X 8/¢ \]v\_-_ X 8/¢

60.¥

(LHOIM)02-rg
(L337)12-r8

anbasqng pue zyLy-rgz/H "ON [eleg

9 NOLLDIS

Printed in U.S.A,

— 38 —

Rev. 10-72



HOLMES X-6 EXTENDIBLE BOOMS

X-6 booms are optional for the 600 wrecker. They can be used only in the fully retracted and fully extended positions.

*RATING — EACH BOOM WORKING CLEARANCE — BOOM EXTENDED
, Boom Boom Boom Over the Side Boom Over the Rear
Retracted Extended

: Distance | Maximum | Minimum || Maximum | Minimum
8 tons 4 tons Elevation Elevation Elevation Elevation
(16,000 1bs) (8,00_0 Ibs)

“AT 85% inches |190% inches)| 15% inches | 117-3/8 in.

‘ *IMPORTANT NOTES! i “B" 195 inches | 20 inches [l 195 inches | 20 inches
The ratings specified are based _Ln structural factors
only — NOT load cable strength or vehicle capability. = BOOM WORKING LENGTH
Load cables should not be used far loads greater than
the cable working limit unless properly rigged to pro- g Boom Boom
Lvide muitiple lines to the load. | @& Retracted Extended
S, " U Y A, " W W . ", G R S W W ec,“
| <
I N s 134 inches | 210 inches
) 5 :

l
Boom Over The Regr
|

Boom Over The Side

llBll

IIAH

\'CENTE RLINE OF BOOM ROTATION

HOW TO EXTEND EACH BOOM Y

Do not attempt to raise or Jower hand crank/extremely dangerous. tending the booms. For simplic-

¥ the X-6 boom using the hand The proper method for raising and ity, the instructions are for ex- '
' WARNING | crank with the boom support lowering the boom under power tending one boom at a time. How-
' cable drum. The extra weight of using the service cable winch isin-  ever, both can be extended at the
the boom makes operation of the cluded in the instructions for ex- same time.
W D R U W " N "V U, O, O, . T " R YO "W, . O " W N N R D, L, " " O, O, G O A W D, O W

9. Remove boom support cable
from boom end.

Py

. Unlock booms,

10. Remove pins that lock boom

2. Disengage service cable winch. extension,

4 11. Pull out boom until full ex-
3. Pull out service cable, Hook it tended. Lock with pins.
to anchor on boom lower end. | :
£] 12. Add support cable extension
i . between end of boom and ex-
4, Re-engage service winch. isting support cable.
6. Operate service winch under
power to raise boom enough
to slacken boom support
cable.

13. Set selector to raise boom.
Use hand crank to remove
slack from support cable.

6. Set selector to /ower the boom.
Make sure pawl disengages, us-
ing hand crank if necessary.

14. Re-engage service winch.

15. Raise boom as desired using
: service winch under power.
Keep support cable tight with
hand crank.

7, Operate service winch under
power to lower boom onto
body.

8. Disengage service winch. 1 16. Slacken service cable and un-

: hook from anchor.

NOTE: To retract the booms use essentially the same procedure as above. Remove the support cable extension. . A2 S

(Y Canuriaht 1971 Ernest Holmes Company ®




X-6 EXTENDIBLE BOOMS & ASSOCIATED PARTS

Repair Parts

List

X-6 booms are optional for the 600 wrecker,

NOTE: The indentions shown in the description column of the parts list indicate assembly relationships. All items indented under
an assembly make up that assembly. Black dots are shown with the indented items as a visual guide for the indentions.

Index QI:I:tailty Index
No.' Part No. Description (Both/Booms) . No. »laart No.
BJ-340 X-6 Extendible Boocm Kit ...cccccvee s 1 AA-85
BK-255 e Extendible Boom Assembly ............ 2 8 BK-183
1 BK-251 @ o Outer Boom Tube .ovevvrveviinnans 2 g 1197
2 BK-252 @ o Boom Extension Tube ............... 2 11-88-B
3 BK-265 o & Adjusting Pin ....cccceeeeeveeeeeeesenrenn B 11-246
4 RR-519 e e Keeper (Safety Pin) coceeeevveveennen. 6 10 BK-185
5 Coml o e Cap Screw w/Lock Washer ........ 8 11 4709
6 BK-199 @ Boom Lock, Right Hand ................ 1 12 BK-184
7 BK-172 @ Boom Lock Assy, Left Hand .......... 1 13 11-410
BK-200 e o Boom Lock, Left Hand .............. 1 11-176
" BK-78 @ o Latch Spring, Boom Lock .......... 1 11-247
BK-201 e e Plunger Pin Latch, Boom Lock ... 1 14 BK-197
BK-202 e e Plunger, Boom LocK ....oveeveevreiinnn 1 15 BK-193
BK-203 e o Latch Pin, Boom Lock ................ 1 16 BK-331
3770 e e Spring, Boom LocK .....cceeuvvveennens 1 17 BJ-338
5192.C e e Pull Grip, Boom Lock........cceeuu.... 1 18 BJ-339
BJ-163 o e BJ-270

Publication No. 71034

Plunger, Pull Grip Assy .....coevue.. 1 19

ERKEST KOLMES

Printed in USA

MANUFACTURERS OF HOLMES WRECKERS AND TOWING EQUIPMENT
2505 EAST 43rd STREET, CHATTANOOGA, TENNESSEE 32407

Total
 Quantity
Description (Both Booms)
@ o ROllPin. oo 3
e Yoke, Boom Sheave ......cceeveeerernnn 2
e Sheave Assy (8 inch Diameter) ........ 2
e o Sheave (8 inch Diameter) ............ 2
@ @ Bushing ..o, 2
e Sheave Shaft, Boom Yoke ..uueeeooonn, 2
o Alemite Fitting .....ccooovveveecvrrnrn &
e Cable Guide, Boom Sheave............... 2
e Sheave Assy, Boom Support Block... 4
e e Sheave, Boom Support Line......... 4
e e Bushing, Boom Support Line ...... 4
@ Sheave Shaft, Boom Support Block...2
o Block, Boom Support ........coveuverenn, 2
e Extension, Boom Support Cable ...... 2
® Pin, Boom Heel ..uueviieireceerreceereennns 2
e Adapter, Boom Heel .........ccccevevenee. 4
Cable Assembly, Boom Support ........... 2
4-19.71



HOLMES WRECKER BODIES, SERIES 400, 500 & 600
Parts List

For Lighting Kit
See Publication

73-113

For Wiring Harness,
Kit See Publication
73-120

Figure 1. Holmes Body Models 420, 420S, 420SD, 420D, 422, 4225, 422D, 4225D

Parts List For Figure 1

USE USE
'Nl\?c‘ix P:S.T DESCRIPTION ON 'N“?OEX "lﬁ‘gT DESCRIPTION ON
CODE : ) CODE
1 |CP10 Panel, Front (420, 420S, 420D, 420SD) 20 |CP94 Panel Assy, Left Side {420, 420D only)
CP24 Panel, Front (422, 4228, 422D, 4225D) CP36 Panel Assy, Left Side (422, 422D only)
2 |DESBO Cap Screw, Hex Head, Grd 2, % -13x1%: CP109 |Panel Assy, Left Side {4205, 420SD only)
3 |DE1396]| Lockwasher, Helical, %2 CP111 |Panel Assy, Left Side {422S, 422SD only)
4 DE1018|Hex Nut, %2 -13 = CP95 Panel Assy, Right Side {420, 420D only)
5 CP123 |Spacer, Flat, Bolster Hold Down 1972 & CcP97 Panel Assy, Right Side {422, 422D only)
jater Dodge W&D Series 100 thru 300 CP110 |Panel Assy, Right Side {420S, 420SD only)
6 MM289 | Ring, Cablie Anchor CP112 |Panel Assy, Right Side (422S, 422SD only)
7 LL257B| Ring,Towing 21 CP19 Guard, Mud
8 LL268 |Gusset, Towing Ring 22 |DE739 |Screw, Washer Head, “‘F"’, Plated,
9 LL260 |Shaft,Towing Ring Y% -20x%
10 |DE1486|Pin,Cotter, 1/8x1% 23 |pE70 |Cap Screw, Hex Head, Grd 2,5/8 -11x1%
11 DE1248| Hex Nut, Self Locking, Plated, 5/8 -11 24  |DE1400|Lockwasher, Helical, 5/8
12 DE1370| Flat Washer, 5/8 25 |DE1020|Hex Nut, 5/8 -11
13 DE470 |Cap Screw,Hex Head,Grd 5,Plated5/8 -11-1% 26 BL6S Brace, Side
14 [CP122 |Angle, Tailgate Bolting 27 |cpP101 |Platform Assy {420 & 422) (Inctudes tailgaté
15 BX59 |Spacer, Truck Frame and adapter, index no. 16 and 18}
16 |CP90 | Tailgate CP113 |Platform Assy (420S & 4225} (Includes tailgate
17 |CP103 |Angle, Spacer and adapter, index no. 16 and 18}
18 |BL134 |Adapter, Tail Lamp CP128 |Platform Assy(420D & 422D} Includes tzilgate
19 CP11 Bracket, Left and adapter, index no. 16 and 18)
CP12 Bracket, Right CP130 |Platform Assy (420SD & 422SD){Includes tail- 3
gate and adapter, index no. 16 and 18) |
1
1
Publication 76-226 ] “?

-



| TR S PSR GRS B ms s e

For Lighting Kit
See Publication
73-113

For Wiring Hamess
Kit See Publication
73-120

Publication 76-226

P W s M A o o0 i —
A e

HOLMES WRECKER BODIES, SERIES 400, 500 & 600
Parts List

SG0

Figure 2. Holmes Body Models 522, 522D
2



HOLMES WRECKER BODIES, SERIES 400, 500 & 600

Parts List
Parts List for Figure 3
INDEX| PART DESCRIPTION l:)s: PART DESCRIPTION l"OSNE
NO. NO. NO.
CODE CODE
1 DE702 Screw, Machine, Rd Phillips Hd, 8-32-1/2" 28 LL260 Shaft, Towing Ring 13/16" x 5-3/4"
2 |MMS529 | Latch, Door (Key Locking) 29 | FF213 Block, Kick
3 |DE1354 | Flatwasher 30 | MM289 | Ring, Cable Anchor
4 |DE1334 | Hex Nut & Starwasher Comb, 8-32 31 LL268 Gusset, Towing Ring
5 |DE776 | Screw, St, Round PHH, Type F, 10-32 x 3/8" 32 |BN152 | Ear, Body Hitch Mounting, Outer
6 |BN159 Drip Rail Short (610, 610J, 610R, 610JR) 33 BN156 | Washer, Hitch Ear Spacer
BN160 Drip Rail Long (612, 6124, 612R, 612JR, 613, 613J, 34 BN153 Ear, Body Hitch Mounting, Inner Left
613R, 613JR) BN154 | Ear, Body Hitch Mounting, Inner, Right
7 |CL185 Body Section Assy, Front W/Access Doors (610, 35 |CL2 Channel, Tailgate Bolting
610J, 610R, 610JR) 36 DE1248| Hex Nut, Self-Locking, 5/8"-11
CL186 Body Section Assy, Front W/Access Doors (612, 37 | DE470 | Cap Screw, Hex Hd, Grd 5, 5/8"-11 x 1-3/4"
612J, 612R, 612JR} 38 CcL1 Tailgate
CL187 Body Section Assy, Front W/Access Doors (613, ©39 | LL347 | Jack Assy, Outer, Complete (610J, 610JR, 612J,
613J, 613R, 613JR) 612JR, 613J, 613JR)
8 |[CList Body SectionAssy, Front WO/Access Doors (610, 40 LL343 Tube Assy, Inner Jack, Left (610J, 610R, 612J,
610J, 610R, 610JR) 612R, 613J, 613JR)
cL182 Body Section Assy, Front WO/Access Doors (612, LL344 Tube assy, Inner jack, Right (610J, 610R, 612J,
612J, 612R, 6124R) 612R, 613J, 613JR)
CL183 Body Section Assy, Front WO/Access Doors (613, 41 | 3577D Pin, Plunger, Rear Jack
613J, 613R, 613JR) 42 | LL391 | Jack Assy, Outer {Welded)
9 | DE633 | Screw! Machine, Flat Phillips HD Grd 2, #8- 43 | 4710 Grease Fitting, 45°
32 x 1/2" 44 AABS " Roll Pin
10 |DE1382 | Lockwasher, Helical 45 | 51928 Grip, Pull
11 DE1004 | Hex Nut, 8-32 46 | 3371 Flatwasher
12 | BN48 Door, Tool Compartment, Front Small (610, 610J, 47 | 3602 Spring, Plunger
610R, 610JR) 48 | BL136 | Adapter, Tail Lamp
CL232 Door, Tool Compartment, Front Large (612, 612J, 49 | DE1014| Hex Nut, 3/8"-16
612R, 612JR, 613, 6134, 613R, 613JR) 50 | DE1392| Lockwasher, Helical, 3/8"
13 | BN30 Hinge, Tool Compartment 51 | BL156 | Bracket, Rear Clearance Lamp
14 | CL174 | Catch, Door Latch 52 |DE20 | Cap Screw, Hex Hd, Grd 2, 3/8"-16 x 3/4"
15 | CL226 Tray, Front Tool Compartment (Small) (610, 610J, 53 | cLio Bracket, Body Mounting
610R, 610UR) 54 | DE70 | Cap Screw, Hex Hd, Grd, 5/8-11 x 1-3/4"
cL227 Tray, Front Tool Compariment (Large) (612, 612J, 55 DE1400| Lockwasher, 5/8"
612R, 612JR, 613, 613J, 613R, 613JR) 56 | DE1020| Hex Nut, 5/8"-11
16 CL158 Angle, Front Body Section Mounting 57 | CL136 | Panel, Side, Short (Left) (610, 6104, 612, 612J, 613,
17 DE472 Cap Screw Hex Hg. Grd 5, 5/8"-11 x 2 613J)
18 | CL159 Angle, Splice Joint CL137 | Panel, Side, Short (Right) (610, 610J, 612, 612J,
19 BN114 Hinge, Side Access Door 613, 613J)
20 |CL74 Door Assy, Side Access, Short, Left (610, 610J, 58 | CL268 | Panel, Side, Short (Left) (610R, 612R, 613R, 610JR,
610R, 610JR, 612, 612J, 612R, 612JR) 612JR, 613JR)
CL75 Door Assy, Side Access, Shon, Right (610, 610J, CL269 | Panel, Side, Short (Right) (610R, 612R, 613R,
610R, 610JR, 612, 612J, 612R, 612JR) 610JR, 612JR, 613JR)
CL70 Door Assy, Side Access, Extra Long Left (613, 59 §8277 Pad, Sill Channel
613, 613R, 613JR) 60 BN49 Guard, Mud, Front
CL7 Door Assy, Side Access, Extra Long Right (613, 61 CL110 | Guard, Mud, Front
6134, 613R, 613JR) 62 | BN119 | Grommet, Door Stop, Rubber
21 DES54 Bolt, Carriage, 5/16"-18 x 3/4” 63 DE1370| Flatwasher, 5/8"
22 | BN115 | Keeper, Side Door Latch 64 | MM497 | Latch, Plain
23 . | DE1360 | Flatwasher, 5/16" 65 | DE462 | Cap Screw, Hex Hd, Grd 5, 1/2"-13 x 1-3/4"
24 |DE1390| Lockwasher, 5/16" 66 | DE1396| Lockwasher, Helical
25 |DE1012 | Hex Nut, 5/16"-18 67 | DE1018| Hex Nut, 1/2"-13
26 |LL257B | Ring, Towing 68 | CL173 | Shim, Front Section Mtg.
27 |DE1486 | Cotter Pin, 1/8" x 1-1/4" CL183 | Shim, Front Section Mtg.
CL190 | Shim, Front Section Mtg.

Pubticalion 76-226




HOLMES WRECKER BODIES, SERIES 400, 500 & 600

Parts List
For Lighting Kit 614 - -l 10 Body Model 614, 614R ] 10 Body Model 614J, 614JR,
See Publication ' 615, 615R, 616, 616R, 615J, 615JR, 616J, 616JR, |
73113 6151 =122 417, 417R N _S=T122 4173, 6170R

d

616 |[M™N
617 H
For Wiring Hamess

Kit See Publication
73-120 -

=)
—/
)

15 7/8

Side Panels With
Round Wheel Openings
Have Designation “R"

In Model No.

Bodies With Jacks Have
“J" In Model No.

Figure 4. Holmes Body Models 614, 614J, 614R, 614JR,
615, 615J, 615R, 615JR, 616, 616, 616R, 616JR, 617, 617J, 617R, 617JR
B

Publication 76-226



s i
2 a

H

OLMES WRECKER BODIES, SERIES 400, 500 & 600

Parts List
Parts List for Figure 2
USE USE
'h::)oEx P::T PESCRIPTION ON IP:::)EX P: :T DESCRIPTION ON
CODE CODE
1 CP9s Panel Assy, Left Side (522, 522D) 18 ‘BL134 Adapter, Tail Lamp
CP99 Panel Assy, Right Side (522, 522D) 19 CP11 Bracket, Left
2 CP71 Panel, Front | cPi2 Bracket, Right
3 DE460° | CapScrew, HexHead, Grd 2, 1/2"-13 x 1-1/2" 20 CP19 | GuardMud
4 DE1396 | Lockwasher, Helical, 1/2 21 DE739 | Screw, WasherHead, “F" Plated, 1/4"-20 x 1/2"
5 DE1018 | HexNut, 1/2"-13 22 CP103 | Angle, Spacer
6 CP123 | Spacer, Flat, Bolster Hold Down 1972 23 DE70 Cap Screw, HexHd, Grd 2, 5/8"-11 x 1-3/4"
&LaterDodge W & D Series 100 thru 300 24 CPg1 Plate, Bolster Hold Down
7 MM288 | Ring, Cable Anchor 25 DE1400 | Lockwasher, Helical, 5/8"
8 LL257B | Ring, Towing 26 DE1020 | HexNut, 5/8"-11
9 DE1486 | Pin,Cotter, 1/8% x 1-1/4" 27 BL68 Brace, Side
10 LL268 | Gusset, TowingRing 28 CP101 | Platform Assy, (522) (includestailgate and adapter,
1 LL260 | Shaft, TowingRing index no. 17 and 18}
12 DE1248 | HexNut, Self Locking, Piated, 5/8"-11 CP128 | Platform Assy, (522D} Inclucestailgate and adapter,
13 | DE1370 | Flat, Washer index no. 17 and 19)
14 DE470 | CapScrew, HexHead, Grd 5, Plated 5/6"-11 x 1-3/4" 29 DE24 CapScrew, HexHd, Grd 2, 3/8"-16 x 1"
15 CP122 | Angle, Tailgate Bolting 30 BL155 | Bracket, Rear Clearance Lamp
16 BX59 Spacer, Truck Frame 31 DE1392 | Lockwasher, Helical, 3/8"
17 CP90 Tailgate 32 DE1014 | Hex Nut, 3/8"
Publication 76-226 3



HOLMES WRECKER BODIES, SERIES 400, 500 & 600

Parts List
For Lighting Kit =10 [ Body Model 610, 610R bt 10 bz . Body Model 610J, 610JR
See Pyblication G Wrecker G Wrecker
73-113 Q@ Axle N G Axle
' l : —_— -—
m S : \\-\ l | ] !’ : "‘
For WiringHarmness = >
K it See Publication -,1 ""15 7/8 » -157/8
610 = 60 CA————3=i |—-¢—-60 CA —v—y
= 2 Body Model 612, 2 | Body Model 612J,
613, 612R, 613R 613), 612JR, 613JR

3

s N R I S e N
- 7'/?3';] | fe157/8 I 27 m:t E; : ‘7/2/1—

= — 72 CA ———>— poacg————— 72 CA —— =

---H\{,B e84 Ch —— ]

! 1004
| 4 2% 27
. 7 n( : 28
/~ _ 2] //
| % 2, <
WA=
— ~ ‘ 3

Side Panels With
Round Wheel Openings
Have Designation “R”

In Model No.

Bodies With Jacks Have
“J” In Model No.

Figure 3. Holmes Body Models 610, 610J, 610R, 610JR, 612, 612, 612R, 612JR, 613, 613J, 613R, 613JR
4

Publication 76-226



HOLMES WRECKER BODIES, SERIES 400, 500 & 600

Parts List
Parts List for Figure 4
USE USE
n:::fx p::.r DESCRIFTION ON "L‘Z’-T-“ P:g' DESCRIPTION ON
CODE : CODE
1 MM3528| Latch, Door (Key Locking} 26 |DE1486| Cotter Pin, 1/8” x 1-1/4"
DE776 | Screw, ST, Round PHH, Type F 10-32-3/8" 27 |LL260 | Shaft, Towing Ring, 13/16" x 5-3/4"
BN159 | Drip Rail, Short (614, 614J, 614R, 614JR) 28 | MM289 Ring, Cable Anchor
BN160 | Drip Rail, Long (615, 6154, 615R, 615JR, 616, 616, 29 |LL268 | Gusset, Towing Ring
616R, 616JR, 617, 617J, 617R, 617JR) 30 |BN152 | Ear, Body Hitch Mounting, Quter
4 CL185 | Body Section Assy, Front W/Access Doors (614, 31 |BN156 | Washer, Hitch Ear Spacer
6144, 614R, 614JR) 32 |BN153 | Ear Body Hitch Mounting, Inner, Left
CL186 | Body Section Assy, Front W/Access Doors (615, BN154 | Ear, Body Hitch Mounting, Inner, Right
615J, 615R, 615JR) . 33 |CL2 Channel, Tailgate Bolting
CL188 | Body Section Assy, Front W/Access Doors (616, 34 |DE1248| Hex Nut, Self Locking, 5/8"-11
616J, 616R, 616JR) 35 |DE470 Cap Screw, Hex Hd, Grd 5, 5/8"-11 x 1-3/4”
CL187 | Body Section Assy, Front W/Access Doors (617, 36 [CL1 Tailgate
617J, 617R, 617JR) 37 |LL347 | Tube Assy, Outer jack (614J, 614JR, 615J, 615JR,
5 |CL181 | Body Section Assy, Front WO/Access Doors (614, 616J, 616JR, 617J, 617JR)
614, 614R. 614JR) 38 |LL343 | Tube Assy. Inner Jack, Left (614J, 614JR, 615,
CL182 | Boudy Section Assy, Front WO/Access Doors (615, 615JR, 6164, 616JR, 617J, 617JR)
615J, 815R, 615JR) LL344 | Tube Assy, Inner Jack, Right (614J, 614JR, 615J,
CL184 | Body Section Assy, Front WO/Access Doors (616, . 615JR, 616J, 616JR, 6174, 617JR)
6164, 616R, 616JR) 39 45770 | Pin, Plunger
CL183 | Body Section Assy, Front WO/Access Doors (617, 40 |LL391 | Jack Assy, Outer {Welded)
617J, 617R, 617JR) 41 |4710 Grease Fitting, 45°
6 DE633 | Screw Machine, Flat Philiips Hd, Grd 2, 8-32 x 172 42 | AABS Roll Pin, 5/32" x 7/8"
7 |DE1382| Lockwasher, Heiical 43 (51928 | Grip Pull
8 |DE1004| Hex Nut, 8-32 44 |3371 Flatwasher
9 BN48 Door, Tool Compartment, Front Smail (614, 6144, 45 |3602 Spring, Plunger
614R, 614JR) 46 |BL136 | Adapter, Tail Lamp
CL232 | Door, Tool Compartment, Front Large (615, 615J, 47" |DE1014| Hex Nut, 3/8"-16
615R, 615JR, 6186, 616, 616R, 616JR, 617, 617, 48 |DE1392 Lockwasher, Helical, 3/8"
617R, 617JR) 49 |BL156 | Bracket, (Road Clearance Lamp)
10 [BN30 Hinge, Tool Compariment 50 |DE20 Cap Screw, Hex Hd, Grd 2, 3/8"-16 x 3/4"
11 CL174 | catch, Door Latch 51 |DE1020| Hex Nut 5/87-11
12 |CL226 | Tray Front Tool Compartment, Small (614, 6144, 52 |DE1400| Lockwasher, Helical, 5/8"
614R, 614JR) 53 |CL10 | Bracket, Body Mounting
CL227 | Tray, Front Tool Compartment, Large (615, 615, 54 [85277 | Pad, Sill Channel . B
615R, 615JR, 616, 6164, 616R, 616UR, 617, 617, 55 |cL125 Panel, Side Long, Right (614, 614J, 615, 615J,.616,
617R, 617JR) 616J, 617, 617J)
13 |CL158 | Angle, Front Section Mounting CL126 fanel. Side Long, Left 814, 614J, 615, 6154, 616,
14 [DE1370( Flatwasher, 5/8" ’ 6164, 617, 617) B
15 [DE472 | Cap Screw, Hex Hd, Grd 5, 5/8"41 x 2" 56 |CL245 | Panel, Side Long, Right (614R, 614JR, 615R,
16 CL159 | Angle, Splice Joint 615JR, 616R, 616JR, 617R, 617JR)
17 BN114 Hinge, Side Access Door CL246 Panel, Side Long, Left (614R, 614JR, 615R, 615JR,
18 |CL74 Door Assy, Access Left, Short (614, 614J, 614R, 616R, 616JR, 617R, 617JR)
614JR, 615, 615J, 615R, 615JR) 57 |CL108 | Compartment, Side Tool
CL75 [ Door Assy, Access Right, Short (614, 614J, 614R, 58 |MMS09 | Catch, Latch
614JR, 615, 615J, 6158, 615JR) 59 |cCLss Drip Rail, Side Tool Compartment
CL72 | Door Assy, Access Left, Long (616, 616J, 616R, 60 |[DE1334( Hex Nut & Star Washer #8-32
616JR) 61 |[DE1354| Flatwasher #8
CL73 | Deor Assy. Access Right, Lang (616, 6164, 616R, 62 [CL49 | Door Side Compartment
616UR) 63 |DE702 | Machine Screw, Rd Phillips Hd, #8-32 x 1/2"
CL70 | Door Assy, Access Left, Extra Long (617, 617J 64 |BN119 | Grommet, Door Stopping, Rubber
617R, 617JR) 65 |DE462 Cap Screw, Hex hd, Grd 5, 1/2"-13 x 1-3/4"
CL71 Door Assy, Access Right, Extra Long (617, 6174, 66 |DE1018| Hex Nut, 172
617R, 617JR) 67 |DE1396| Lockwasher, Helical
19 [DE954 | Bolt, Carriage, 5/16"-18 x 3/4" 68 |CL48 | Hinge, Side Compartment
20 |BN115 | Keeper, Slide Door Latch 69 1MM497 | Latch, Plain
21 |DE1360| Flatwasher, 5/16" 70 |CL173 | Shim, Front Section Mtg.
22 |DE1380| Lockwasher, Helical, 5/16" CL189 | Shim, Front Section Mtg.
23 |DE1012] HexNut,5/16"-18 CL190 | Shim, Front Section Mtg.
24 [BJ135 | Saddle Assy, Bolster
25 |LL257B| Ring, Towing
Publication 76-226 7




